
By Allen R. 

1

PNEUMATIC TOOL PARTS LIST 
 

 
STRIP NAILER 2009 • 10 • 06 
Model   NR65AK / NR65AKS (E3) 

 
 

  Mag Ass’y 



By Allen R. 

2

 
           Parts List                             NR65AK / NR65AKS 

Item # Code 
# DESCRIPTION NO 

USED Remarks 

1 949657 HEX. SOCKET HD. BOLT M6X12 (10 PCS.) 1   
2 880515 PLATE 1   
3 884332 TOP COVER 1   
4 949822 HEX. SOCKET HD. BOLT M5X35 (10 PCS.) 4   
5 883451 EXHAUST COVER 1   
6 883452 GASKET (B) 1   
7 882914 HEAD BUMPER 1   
8 882913 HEAD VALVE SPRING 1   

9A 883992 O-RING (I.D 20.8) 1   
10A 882927 HEAD VALVE (A) 1   
11 878863 O-RING (S-70) 1   
12 882910 CYLINDER PLATE 1   
13 882874 O-RING (S-46) 2   
14 877368 O-RING (1AP-48) 1   

15A 883989 CYLINDER 1   
16 883431 O-RING (I.D 37) 1   

17A 883471 PISTON (H) 1   
18C 885516 BODY ASS'Y 1 W/GRIP RUBBER 
19 883432 PISTON BUMPER 1   
20 883433 NOSE 1   
21 880675 NYLOCK HIGH TENSION BOLT M6X20 4   
22 949535 ROLL PIN D3X12 (10 PCS.) 1   
23 883447 GUARD 1   
24 883445 PUSHING LEVER (C) 1   
25 883446 PUSHING LEVER SPRING 1   

26A 873093 O-RING (1AP-3) 1   
27 883448 PIN (A) 1   
28 883444 PUSHING LEVER (B) 1   

29A 883470 SPRING 1   
30A 883635 PUSHING LEVER (A) 1   
31 880474 NYLOCK BOLT (W/FLANGE) M6X16 1   

34A 883309 GASKET (B) 1   
35 881949 CAP 1   
36 949821 HEX. SOCKET HD. BOLT M5X16 (10 PCS.) 3   
37 872035 DUST CAP 1   
38 949865 ROLL PIN D3X28 (10 PCS.) 3   
39 877699 HEAD VALVE O-RING (I.D 16.8) 1   
40 878881 VALVE BUSHING (B) 1   
41 878885 O-RING (S-18) 1   
42 878925 O-RING (I.D 8.8) 2   
43 878887 O-RING (I.D 11) 1   
44 880672 VALVE PISTON (B) 1   
45 981317 O-RING (S-4) 1   
46 883453 PLUNGER SPRING (B) 1   
47 880673 PLUNGER (A) 1   
48 878888 O-RING (I.D 1.8) 1   
49 880671 VALVE BUSHING (A) 1   
50 883454 TRIGGER ARM 1   
51  NAME PLATE 1   
52 882894 TRIGGER 1   
53 881951 ROLL PIN D2.5X16 1   
54 883455 PUSHING LEVER GUIDE 1   

55A 883438 PIN 1   
57 883458 NAIL RAIL 1   
57 883639 NAIL RAIL (S) 1 FOR USA (Short Magazine) 
58 883459 GUIDE PLATE 2   
58 883472 GUIDE PLATE (A) 1 FOR USA (Short Magazine) 
59 883460 SHAFT 1   
59 883641 SHAFT 1 FOR USA (Short Magazine) 
60 883467 SPRING 1   

 



By Allen R. 

3

           Parts List                             NR65AK / NR65AKS 
Item # Code 

# DESCRIPTION NO 
USED Remarks 

61 883465 WASHER 1   
62 880630 NYLOCK HEX. SOCKET HD. BOLT M4X12 1   
63 962569 WASHER (B) 1   
64 883442 SLEEVE 1   
65 963837 NYLON NUT M6 4   
66 883464 HANDLE ARM 1   

67A 881128 WARNING LABEL 1   
68 883466 WARNING LABEL 1   
69  LABEL 1   
70 881772 MACHINE SCREW (W/WASHER) M5X16 (BLACK) 1   

71A 883461 MAGAZINE COVER 1   
72 883462 NAIL GATE 1   

73B 302086 TAPPING SCREW (W/FLANGE) D4X20 (BLACK) 1   
74A 883457 MAGAZINE 1   
74A 883638 MAGAZINE (S) 1 FOR USA (Short Magazine) 
75 883434 MAGAZINE RING 1   
76 883435 MAGAZINE PLATE 1   
77 878647 HEX. SOCKET HD. BOLT M6X12 4   
78 305735 HEX. SOCKET HD. BOLT (W/FLANGE) M4X6 7   
79 949776 ROLL PIN D3X10 (10 PCS.) 2   
80 883439 PUSHING LEVER STOPPER 1   

81A 883437 FEEDER PLATE 1   
82 883438 PIN 1   
83 883436 NAIL FEEDER 1   
84 883441 FEEDER SPRING 1   
85 883440 RIBBON SPRING 1   
86 883463 NAIL STOPPER 1   
87 877371 NYLON NUT M5 1   
90 883456 MAGAZINE ASS'Y       (INCLUD.57-61.65-74.77-87.89) 1  
90 883469 MAGAZINE ASS'Y       (INCLUD.57-61.65-74.77-87.89) 1 FOR USA (Short Magazine) 
91 874436 O-RING (P-4) 2   
92 878183 WARNING LABEL 1 FOR EUROPE 
93 883513 WARNING LABEL(A) 1 FOR EUROPE 
95 949454 SPRING WASHER M5 (10 PCS.) 1   
96 949424 WASHER M5 (10 PCS.) 1   
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 
 



By Allen R. 

4
WWW.HITACHIPOWERTOOLS.COM for more Breakdowns 

 
         STANDARD ACCESSORIES                    NR65AK / NR65AKS        

ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 
501 875-769 SAFETY GLASSES 1  
502 943-277 HEX. BAR WRENCH 3MM 1  
503 944-458 HEX. BAR WRENCH 4MM 1  
504 944-459 HEX. BAR WRENCH 5MM 1  

     
     
     
     
     
     
     
     
     
     
     

 
 
         OPTIONAL ACCESSORIES 
ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 
 881-768 * GRIP TAPE (A) 1 USE W/ 880-407 

 880-407 * TAPE 2 USE W/ 881-768 
 877-153 PNEUMATIC TOOL LUBRICANT  1 1 OZ. (30CC) OIL 
 876-212 PNEUMATIC TOOL LUBRICANT 1 1 QUART (1L) CAN 
 317-918 GREASE (ATTOLUB NO.2) 1 500G CAN 
 930-035 GREASE (ATTOLUB NO.2) 1 100G TUBE 
 18014 O-RING KIT 1  
 19205 PNEUMATIC TOOL LUBRICANT  1 8OZ. BOTTLE (12 PER CASE)  
 19213 PNEUMATIC TOOL LUBRICANT  16OZ. WINTER WT. (12 PER CASE) 
 190051 ¼” INDUSTRIAL STYLE PLUG  1 3/8” NPTM 
 190141 ¼” INDUSTRIAL STYLE PLUG 1 3/8” NPTM, 360° SWIVEL 
 19412F ¼” POLYURETHANE AIR HOSE, 50’ 1 INCLUDES INDUST. FITTINGS 
 19413F ¼” POLYURETHANE AIR HOSE, 100’ 1 INCLUDES INDUST. FITTINGS 
 19410F ¼” PVC AIR HOSE, 50’ 1 INCLUDES INDUST. FITTINGS 
 19411F ¼” PVC AIR HOSE, 100’ 1 FITTINGS NOT INCLUDED 
 191001 ¼” INDUSTRIAL STYLE AIR COUPLER 1 ¼” NPTF 
 190011 ¼” INDUSTRIAL STYLE AIR PLUG 1 ¼” NPTF 
 1901011 3/8” INDUSTRIAL STYLE AIR PLUG 1 3/8” NPTM 
 190151 3/8” INDUSTRIAL STYLE AIR PLUG 1 3/8” NPTM, 360° SWIVEL 
 19405 3/8” PVC AIR HOSE 100’ 1 FITTINGS NOT INCLUDED 
 19406 3/8” PVC AIR HOSE 50’ 1 FITTINGS NOT INCLUDED 
 19400 3/8” RUBBER AIR HOSE 50’ 1 FITTINGS NOT INCLUDED 
 19407 3/8” RUBBER AIR HOSE 100’ 1 FITTINGS NOT INCLUDED 
 19408 3/8” POLYURETHANE AIR HOSE, 50’ 1 FITTINGS NOT INCLUDED 
 19409 3/8” POLYURETHANE AIR HOSE, 100’ 1 FITTINGS NOT INCLUDED 
 191111 3/8” INDUSTRIAL STYLE AIR COUPLER 1 3/8” NPTF 
 190111 3/8” INDUSTRIAL STYLE AIR PLUG 1 3/8” NPTF 
     
     
     
     
     
     
     
     

 
* ALTERNATIVE PARTS 

    


